DACORUM AND WATFORD AND THREE RIVERS PRACTICE-BASED COMMISSIONING

Prescribing Financial Recovery 


Angiotensin-II receptor antagonists (AIIRAs) TO CANDESARTAN SWITCH

Aim: To identify appropriate patients currently on Losartan,Irbesartan and Valsartan that could safely be switched to Candesartan.

Inclusion criteria: 

All patients prescribed Losartan or Irbesartan or Valsartan.

Exclusion criteria:

· Patients who have previously tried Candesartan with no therapeutic benefit.

· Patients who have previously tried Candesartan who have had side effects or adverse events.

· Patients with a diagnosis of renal failure.

· Patients with a diagnosis of heart failure (BUT see attached comments from Dr John Bayliss – appendix 1, it would be a practice decision whether to include this group of patients or not).

· Patients who are >80 years old.

· Terminally ill patients

The table below indicates the suggested dose equivalences of the drugs:

	AIIRA to be changed
	Change to
	Cost saving (based on Drug Tariff Sept 2006)

	Losartan 25mg        (£18.09/28 days)
	Candesartan 4mg         (£8.15/28 days)
	£9.94/28 days

	Losartan 50mg        (£18.09/28 days)
	Candesartan 8mg         (£9.89/28 days)
	£8.20/28 days

	Losartan 100mg      (£24.20/28 days)
	Candesartan 16mg       (£12.72/28 days)
	  £11.48/28 days


	AIIRA to be changed
	Change to
	Cost saving (based on Drug Tariff Sept 2006)

	Irbesartan 75mg       (£10.29/28 days)
	Candesartan 4mg         (£8.15/28 days)
	£2.14/28 days

	Irbesartan 150mg     (£12.57/28 days)
	Candesartan 8mg         (£9.89/28 days)
	£2.68/28 days

	Irbesartan 300mg     (£16.91/28 days)
	Candesartan 16mg       (£12.72/28 days)
	£4.19/28 days


	AIIRA to be changed
	Change to
	Cost saving (based on Drug Tariff Sept 2006)

	Valsartan 40mg       (£14.76/28 days)
	Candesartan 4mg         (£8.15/28 days)
	£6.61/28 days

	Valsartan 80mg       (£16.44/28 days)
	Candesartan 8mg         (£9.89/28 days)
	£6.65/28 days

	Valsartan 160mg     (£21.66/28 days)
	Candesartan 16mg       (£12.72/28 days)
	£8.94/28 days


Patients who are prescribed twice daily dosing of the AIIRA should be changed to once daily dosing of the equivalent amount of Candesartan.

For stable hypertensive patients U&Es and blood pressure must be monitored at the next scheduled time. For heart failure patients the U&Es and blood pressure should be checked two weeks after the switch is implemented.

The Practice may like to consider whether they wish to exempt patients with diabetic nephropathy from the audit due to the licensing of Losartan. Currently the only AIIRA licensed for use in diabetic nephropathy is losartan. Hence it would be a Practice decision if they want to change this group of patients to candesartan. This is a Practice decision.

The blank form below must be completed before the audit is commenced and the letter to the patient altered accordingly.

Practice Name………………………………………….. Agrees with the above protocol

The following have been discussed and agreed:

U&Es: ………………………..……                     Blood Pressure checks………………………………………..……

Include patients with diabetic nephropathy to switch? Yes/No…………………………….………

Signature: ……………………………………………………. Date: ………………………………………

Print Name: ………………………………………………………………………………………….……….

Letter for controlled hypertension patients 

Date

Dear

We have been reviewing our patient’s medication records and, in line with our practice formulary, we have altered your next repeat prescription for Losartan (Cozaar) to an alternative similar product called Candesartan (Amias). 

The dose of Candesartan will appear to be different to the Losartan dose you were on, but this is the equivalent strength, and will provide the same effect as your Losartan.  Please follow the directions on your supply of Candesartan. 

You should not experience any difference in effect. Please book an appointment with the surgery to have your blood pressure checked and a blood test taken (Urea and Electrolytes) as part of your annual hypertension monitoring.

Your medication records will be changed automatically so please order your next prescription in the usual way. Please use up any remaining Losartan tablets first. 

If you have any queries regarding this letter please contact the surgery or speak to your Doctor.

Yours sincerely,

Dr 
Letter for heart failure patients 

Date

Dear

We have been reviewing our patient’s medication records and, in line with our practice formulary, we have altered your next repeat prescription for Losartan (Cozaar) to an alternative similar product called Candesartan (Amias). 

The dose of Candesartan will appear to be different to the Losartan dose you were on, but this is the equivalent strength, and will provide the same effect as your Losartan.  Please follow the directions on your supply of Candesartan. 

You should not experience any difference in effect. Please book an appointment with the surgery to have your blood pressure checked and a blood test taken (Urea and Electrolytes) two weeks after starting your new tablets.

Your medication records will be changed automatically so please order your next prescription in the usual way. Please use up any remaining Losartan tablets first. 

If you have any queries regarding this letter please contact the surgery or speak to your Doctor.

Yours sincerely,

Dr 
Appendix 1 Advice from Dr John Bayliss:

Dear John,

Thank you very much for such a prompt response. 

As we were excluding HF patients, your gems at the end of the email will be extremely valuable to GPs who may have patients who are not on candersartan or valsartan.  

For all changes - we do ask clinicians to authorise the change as they know the patients.  

Again, having a specialist supporting this change is very helpful when we are in a situation where we now have to examine whether our existing resources are working better for us.

Best Wishes and Thanks once again.

I will ask Rachel to add this to the agenda of the next Cardiac network meeting.

Rasila

-----Original Message-----

From: Bayliss John (RWG) West Hertfordshire TR

[mailto:John.Bayliss@whht.nhs.uk]

Sent: 25 September 2006 14:59

To: Shah Rasila (5GV) W3R-PCT; Bayliss John (RWG) West Hertfordshire TR

Cc: Moring Clair (E82054) THE CALLOWLAND SURGERY WD2 5EP; Brown Nick

(5GV) W3R-PCT; Walker Richard (E82094) MANOR STREET HP4 2DL; Gallow

Richard Dr (E82091) PARKWOOD DRIVE SURGERY HP1 2LD; Briant Sandra (5GW)

Dacorum PCT; Sheth Sapana (5GW) Dacorum PCT

Subject: RE: IMPORTANT AND URGENT - Please advice on AIIRA DRUG switch -

see enclosure

Personally I think good idea to switch to Candesartan - cheaper and good

evidence-base of effectiveness, and no evidence that it is inferior to other

Sartans.

I would say, if dose changed to is considered equivalent, and no other

changes are made at the same time, that U&E do not HAVE to be checked, but

seems sensible (given the circumstances) that after change in heart failure

patients, U&E (and blood pressure) should be checked after 2 weeks.  A

stable hypertensive I would say need not have U&E or BP checked until next

scheduled time.

Patients with heart failure due to LV systolic dysfunction on sartan which

is not Candesartan should strictly speaking only be Valsartan (but I expect

in reality others too).  I think if patient stable (no recent exacerbation

of HF, no recent change in dose of other Rx, no recent admission), not

frail, BP >100 systolic and no renal dysfunction (Creatinine <120), then

could change to Candesartan, but final decision must be left to clinician's

judgement as to suitability...

Hope this helps

JB

-----Original Message-----

From: Shah Rasila (5GV) W3R-PCT [mailto:Rasila.Shah@watford3r-pct.nhs.uk]

Adapted from Daventry & South Northants PCT & North Herts & Stevenage PCT
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